

Report No: P:WOID-0151

Multiple Sample PSD Report

Client:

Principal:

Project No.:

Project Name:

Lot No.: TRN:

Date of Issue:

Sample Details

Location:

Specification Requirements:

Client Request ID:

Material: Asphalt Mix 1

Plant: First Asphalt Plant

Sampling Method: Plant:

Mix Approval No: Design 1 Binder Type: 12

Maximum Density (t/m³): Bulk (Lab) Density (t/m³):

Field Methods: AS 2891.9.2 (Field)#

Lab Methods: AS 2891.8#, ASTM D 2041 - 03a#, AS 2891.3.3#, AS 2891.7.1#, ASTM D 6927 - 06, D 6926 - 04, D 3549 - 03, D 2726 - 05a#, AS 2891.3.1, AS 1141.11#, AS 2891.9.2 (Field)

MEAN

Sample Details

Sample ID	SIDEEE				
Sieve Passing					
26.5mm	97.0				97.0
13.2mm	77.0				77.0
9.5mm	63.0				63.0
6.7mm	50.0				50.0
2.36mm	43.0				43.0
1.18mm	37.0				37.0
600µm	30.0				30.0
300µm	10.0				10.0
150µm	7.0				7.0
75µm	3.0				3.0

Tests Results

Air Voids 80 Cycles (%)	-1912.3				-1912.3
VMA (%)	4092.8				4092.8
Binder Content (%)	500.0				500.0
Depth (mm)	2.0				
Core Density (t/m ³)	19.964				

Comments

Unaccredited text